
 

 

2023 
Clarkson Wastewater Treatment 
Plant annual report



Clarkson Wastewater Treatment Plant annual report | 2023 

 

Table of Contents 

Executive summary ........................................................................................................................ 2 

Glossary of terms and abbreviations ......................................................................................... 4 

1. Water management in Peel Region ..................................................................................... 6 

2. Introduction ............................................................................................................................... 7 

2.1 Compliance .............................................................................................................. 9 
[...]
Parameter: Chemical substances (such as phosphorus or oxygen), 

microbiological indicators (such as E. coli) or physical characteristics (such as pH 

or temperature) that are measured or sampled and analyzed in order to assess 

the performance of a plant. Some parameters have limits in the Approval. 

Rated capacity: Average annual daily influent flow that the plant is designed to 

handle. 

Residual: Remaining amount of a substance after treatment processes are 

completed. 

Twinning: Constructing a parallel pipe to provide additional capacity and to 

allow for condition assessment and rehabilitation of the existing pipe to extend its 

useful life. 



Clarkson Wastewater Treatment Plant annual report | 2023 

 

5 
 

Wastewater: Water that has been used and discharged by homes, businesses 

and industries. Everything we flush down a toilet or pour down a drain, 

collectively. 

WWTP: Wastewater treatment plant. 



Clarkson Wastewater Treatment Plant annual report | 2023 

 

6 
 

1. Water management in Peel Region 

Peel owns and operates the water and wastewater systems that serve its 

population. This includes water treatment, storage and distribution, and 

wastewater collection, pumping and treatment.  

Peel has two drinking water sources: Lake Ontario and groundwater wells in 

Caledon. Peel retains services of the Ontario Clean Water Agency (OCWA) under 

a contract to operate, maintain and manage the lake-based drinking water 

treatment facilities and its water storage and pumping system. Peel operates the 

groundwater-based water treatment systems and distribution watermain 

networks. Similarly, on the wastewater side, OCWA is contracted to operate the 

large wastewater treatment plants on the shore of Lake Ontario, while Peel 

Region operates the wastewater collection system, pumping stations, and the 

treatment facility in the community of Inglewood, in the Town of Caledon. 

This water cycle, shown in Figure 1, starts when source water is pumped into our 

water treatment plants and undergoes treatment to meet the Ontario Drinking 

Water Quality Standards. Treated drinking water is distributed through a network 

of pipes, storage facilities and pumping stations to homes and businesses. Used 

water goes down the drains into the wastewater collection system, where a series 

of pipes collect and convey wastewater to the treatment plants. Although a 

predominantly gravity-based network, pumping stations are needed to move 

wastewater from low lying areas. Wastewater undergoes multi-stage treatment to 

comply with the strict provincial and federal standards before release to the 

environment. Peel is committed to high standards of treated wastewater quality 

since it gets discharged into Lake Ontario, which is the source of drinking water 

for Peel and many neighbouring municipalities. 

https://www.ontario.ca/laws/regulation/030169
https://www.ontario.ca/laws/regulation/030169


Clarkson Wastewater Treatment Plant annual report | 2023 

 

7 
 

Figure 1. Water and Wastewater Cycle 

 

 

For more information, refer to the annual wastewater reports for our other 

wastewater systems and our annual water quality reports to learn about water 

treatment and distribution.  

https://www.peelregion.ca/wastewater/#reports
https://www.peelregion.ca/wastewater/#reports
https://peelregion.ca/drinking-water/quality-reports.asp
https://peelregion.ca/drinking-water/quality-reports.asp


Clarkson Wastewater Treatment Plant annual report | 2023 

 

8 
 

2. Introduction 

Wastewater systems in Ontario are governed by the Ministry of the Environment, 

Conservation and Parks (the Ministry) and are also subject to federal legislation. 

The purpose of a wastewater treatment system is to remove solids and nutrients 

to minimize impact from the effluent on the receiving waterbody. The 

Environmental Compliance Approval (Approval), issued under the Environmental 

Protection Act, is a facility-specific document through which the Ministry sets 

discharge quality limits for that facility based on the sensitivity of the receiving 

waters. To comply with the Approval, Peel Region prepares an annual report 

covering the operation and overall performance of the wastewater system. 

This report provides a performance summary for the period from January 1 to 

December 31, 2023, for the Clarkson Wastewater Treatment Plant (WWTP), to 

fulfill the annual performance reporting requirements set out in the Approval 

number 0729-9KBNNY. 

 

The Clarkson WWTP, a class 4 wastewater treatment facility under Ontario 

Regulation 129/04, is located at 2307 Lakeshore Road West in Mississauga and 

operated on behalf of Peel by the Ontario Clean Water Agency (OCWA). Today, 

along with the G.E. Booth WWTP, Clarkson WWTP provides wastewater 

treatment for a population base of over 1.5 million customers. The Clarkson 

WWTP consists of conventional and biosolids treatment processes and is 

designed to treat (referred to as rated capacity) an average flow of 350 MLD 

(million liters per day).  

https://www.ontario.ca/laws/statute/90e19
https://www.ontario.ca/laws/statute/90e19
https://www.ontario.ca/laws/regulation/040129
https://www.ontario.ca/laws/regulation/040129


Clarkson Wastewater Treatment Plant annual report | 2023 

 

9 
 

2.1 Compliance 

The Approval is a facility-specific document and is the legal instrument that sets 

requirements for municipal system owners and operating agencies with regards 

to operation and management, level of treatment, monitoring and recording, 

routine and event reporting, and effluent quality notification. In accordance with 

the Approval, major changes to treatment process or equipment are 

communicated to the Ministry. 

Peel ensures that the final effluent produced, and activities associated with 

wastewater treatment comply with the Approval and related legislation. Peel 

follows best practices in resource planning, process documentation and 

emergency preparedness. 

The Ministry performs periodic inspections on all wastewater systems, comprised 

of facility visits and review of information and data for the inspection period. 

Inspection scope generally covers procedural documentation review, staff 

competency, process operation and monitoring, and corrective actions to 

operational events. Peel is committed to ensuring environmental protection and 

compliance with legislative requirements. We maintain transparency by reporting 

all findings of potential non-compliance incidents and outcomes of internal 

assessment to the Ministry Local district office. 

2.2 Monitoring 

Peel monitors the effluent quality to ensure it meets limits prescribed in the 

Approval. Peel has an extensive sampling and monitoring program to assess the 

influent wastewater, ensure effective treatment processes, and assess the quality 

of treated wastewater being discharged to protect Lake Ontario. Sampling for 

various microbiological, chemical, and physical parameters is performed by 

Ministry-licensed wastewater operators at various sampling points throughout 

the process and submitted to an accredited laboratory for analysis. 

Clarkson WWTP is controlled through a computerized supervisory control and 

data acquisition (SCADA) system that is monitored 24 hours per day, 7 days a 

week. Online analyzers continuously monitor the wastewater quality prior to 

release. Any significant process upset generates an alarm so staff can investigate 

and take appropriate actions to restore normal operational conditions. The plant 



Clarkson Wastewater Treatment Plant annual report | 2023 

 

10 
 

is equipped with stand-by power generators to ensure critical equipment can 

continue to operate in the event of a power failure. 



Clarkson Wastewater Treatment Plant annual report | 2023 

 

11 
 

3. Plant process overview 

Wastewater is collected from homes and industry through a system of 

underground sewer pipes known as the collection system. The vast majority of 

wastewater collected in the Region flows by gravity to one of the two WWTPs on 

the shore of Lake Ontario, Clarkson and G.E. Booth WWTPs. The Clarkson WWTP 

also receives hauled liquid sewage, which is pumped into the inlet chamber 

upstream of the raw sewage screens.  

When untreated wastewater (influent) enters the treatment process, it goes 

through preliminary treatment, where screens remove large objects like wipes 

and personal hygiene products and a vortex removes small grit particles. Figure 

2 illustrates the wastewater treatment process.  

The wastewater then enters primary treatment tanks (clarifiers), where it flows 

slowly, allowing heavier suspended solid particles to settle at the bottom and 

lighter material (such as grease and scum) to float to the top. Treatment aids such 

as phosphorus removal chemical may be added at this stage. The floating 

material and settled sludge are skimmed by large moving collectors and then 

pumped to the digesters for treatment. The remaining water flows to aeration 

tanks for secondary treatment.  

Secondary treatment occurs in two stages to convert organic solids that remain 

floating to settleable material. The first stage happens in large aeration tanks 

where air is bubbled up via diffusers to provide oxygen so that the 

microorganisms in the wastewater will break down the nutrients and organic 

matter. The second stage happens in secondary clarifiers, where the 

microorganisms settle to the bottom. The sludge from the bottom is collected 

and pumped to the solids handling process for treatment and a portion of the 

sludge is returned to the aeration tanks to supplement the microorganism 

population.  

Treated wastewater (effluent) is disinfected seasonally (from June 1 to 

September 30) using liquid chlorine (sodium hypochlorite) to reduce pathogen 

content to acceptable levels. Chlorine needs time to exert its disinfection action. 

This contact time occurs while the effluent travels through the 2.2 km long outfall 

pipe. Any trace chlorine remaining in the effluent is removed using a 

dechlorination agent (sodium bisulphite) added near the end of the outfall pipe, 



Clarkson Wastewater Treatment Plant annual report | 2023 

 

12 
 

prior to release of the final effluent (disinfected effluent) to Lake Ontario. Final 

effluent quality is tested to confirm compliance with the limits set out in the 

Approval.  

Sludge collected from the secondary treatment process is sent to the solids 

handling process where it is thickened, digested (together with sludge from the 

primary treatment process) and dewatered. To aid in thickening and dewatering, 

a chemical compound called polymer is added. Stabilization occurs through 

anaerobic (in the absence of oxygen) digestion, followed by dewatering. 

Digestion reduces the total solids, destroys pathogens, and makes the sludge 

easier to dewater. Gas generated from the anaerobic sludge digestion process is 

collected and used as a fuel for the hot water boilers and co-generation unit to 

generate power for use within the Clarkson WWTP.  

Once stabilized, the sludge material (called sludge cake) generated at the 

Clarkson WWTP is hauled offsite for final disposal. Sludge cake is hauled to one 

of several receivers: the nearby G.E. Booth WWTP for incineration, a landfill, or 

directed for beneficial use application. Peel is moving towards maximizing the 

beneficial use of its biosolids.   

 



Clarkson Wastewater Treatment Plant annual report | 2023 

 

13 
 

Figure 2. Clarkson wastewater treatment process 

 



Clarkson Wastewater Treatment Plant annual report | 2023 

 

14 
 

4. Operational performance 

4.1 Summary of influent monitoring data 

This section summarizes the influent characteristics for Clarkson WWTP. Table 1 

summarizes monthly influent volumes and monthly average concentrations of 

analytical parameters for 2023. For a description of what each test parameter 

means, see Appendix A – Summary of tested wastewater parameter information. 

Table 1. Influent flow and monthly average sampling results 

Month 
Maximum 
daily flow 
(MLD) 1 

Average 
flow 
(MLD) 

BOD5 

(mg/L) 
CBOD5 
(mg/L) 

TKN 
(mg/L) 

TP 
(mg/L) 

TSS 
(mg/L) 

January 446.0 237.6 278 266 33 4.7 267 

February 533.7 243.0 279 255 32 5.1 245 

March 551.2 281.0 282 230 28 4.4 218 

April 522.4 266.6 301 286 31 4.6 324 

May 414.9 248.5 322 279 31 4.4 223 

June 450.4 236.6 310 269 32 4.6 247 

July 482.4 246.5 309 261 30 4.5 264 

August 368.2 241.8 297 256 39 5.0 268 

September 407.5 234.4 300 280 40 5.5 291 

October 340.1 210.3 290 245 40 5.2 237 

November 363.2 203.4 262 230 39 5.1 248 

December 491.1 211.3 210 200 36 4.4 182 

Annual N/A 238.4 287 255 34 4.8 251 

  

 
1 Highest daily average of the month 



Clarkson Wastewater Treatment Plant annual report | 2023 

 

15 
 

Many factors affect changes in volume of wastewater flow to treatment plants. 

These include precipitation (through inflow and infiltration of storm water into the 

wastewater collection system), existing ground moisture saturation, residential 

water usage practices, and industry activity.  Table 2 provides a summary of flows 

and contaminant concentrations for the past six years.  The concentrations are 

impacted by flows, as increased flows can dilute contaminants.  When analysing 

trends, it is important to look at long term values for both flows and contaminant 

loading. 

Table 2. Historical annual average influent flow and sampling results 

Year 
Flow 
(MLD) 

BOD5 
(mg/L) 

CBOD5 
(mg/L) 

TKN 
(mg/L) 

TP 
(mg/L) 

TSS 
(mg/L) 

2018 191 200 177 30 4.3 293 

2019 228 227 198 30 4.6 271 

2020 236 218 201 33 4.8 242 

2021 218 239 216 33 5.2 230 

2022 207 277 256 35 5.2 260 

2023 238 287 255 34 4.8 251 

In 2023, the annual average flow was 238 MLD, representing 68% of the annual 

rated capacity. This is a 15% increase over the previous year and in line with the 

annual volume in 2020. 

Figure 3 illustrates historical flow trends for 2018 to 2023. 



Clarkson Wastewater Treatment Plant annual report | 2023 

 

16 
 

Figure 3. Annual average flow 2018 to 2023 

 

4.2 Summary of final effluent monitoring data 

During the year 2023, the final effluent met all the Approval limits (either monthly 

or annual, as prescribed). A summary of final effluent test results and the 

Approval objectives (targets) and limits (requirements) are shown in Table 3.  

CBOD5, TSS, TP, TAN, and E. coli monthly mean values were significantly under 

the limits throughout the year (or during limit period, for E. coli). For a description 

of test parameters, see Appendix A – Summary of tested wastewater parameter 

information. 

The Approval requires disinfection from June 1 to September 30. During that 

time, chlorine residual and bisulphite residual are tested at sampling points 

representative of final effluent.  

191

228 236
218 207

238

2018 2019 2020 2021 2022 2023

A
ve

ra
g

e
 d

a
il

y 
fl

o
w

 (
M

L
)

Total flow by year Rated capacity



Clarkson Wastewater Treatment Plant annual report | 2023 

 

17 

Table 3. Final effluent monthly average flow and sampling results 

Month 
Daily 
flow 
(MLD) 

CBOD5 

(mg/L) 
TSS 
(mg/L) 

TP 
(mg/L) 

TP 
loading 
(kg/day) 

Total ammonia 
nitrogen (mg/L) 

pH 
(pH units)   

E. coli 
(CFU/100mL) 

2  

Bisulphite 
residual 3 
(mg/L) 

Objective 
N/A 15 15 0.8 N/A 

Jun to Sep 6.0, 
Nov to Apr 17.0, 
May and Oct 8.0 

6.5 to 9.0 N/A 
Detectable 
(Jun 1 to Sep 
30 only) 

Limit 518 25 25 1 350 
Jun to Sep 8.0, 

Nov to Apr 34.0, 
May and Oct 16.0 

6.0 to 9.5 
200 

(Jun 1 to Sep 
30 only) 

Detectable 
(Jun 1 to Sep 
30 only)  

Compliance 
assessment 
basis 4 

Annual 
average 

Annual 
average 

Annual 
average 

Monthly 
average 

Annual 
average 

Monthly  
Single 

sample 

Monthly 
geometric 

mean density 